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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: WCDMAJ/LTE/5G NR Laptop + BT/BLE, DTS/UNII a/b/g/n/ac/ax
MODEL NUMBER: NP545XLA, NP545XLA-KALTT, NP545XLA-KA1VZ

SERIAL NUMBER: FLKRO1R2S00430 (CONDUCTED);

FLKJ930R400094X (RADIATED);

DATE TESTED: 2021-04-20 — 2021-06-14

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were
not taken into account and are published for informational purposes only. The test results show
that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions
and modes of operation as described herein. This document may not be altered or revised in any
way unless done so by UL Korea, Ltd. and all revisions are duly noted in the revisions section.
Any alteration of this document not carried out by UL Korea, Ltd. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by IAS, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
Junwhan Lee JiHyeon Park
Suwon Lab Engineer Suwon Lab Technician
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI C63.10-2013.

PwbhE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
<] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.01dB
Radiated Disturbance, 30 MHz to 1 GHz 4.26 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.90 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULES

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2007.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a WCDMA/LTE/5G NR Laptop + BT/BLE, DTS/UNII a/b/g/n/ac/ax.
This test report addresses the DTS (BLE) operational mode.

This report covers the Samsung models NP545XLA, NP545XLA-KALTT and
NP545XLA-KA1VZ. These models are identical in hardware except below.

NP545XLA-KALTT: eSIM IC unmounted on PCB.
NP545XLA-KA1VZ: There is no difference in hardware(Supported RF band is different).

With some pre-scan, model NP545XLA was set for final test.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range ek Power Output Power Output Power
ode
[MHZz] Mode [dBm] [mW]
Peak 7.840 6.081
500kbps
Average 7.581 5.729
2 402 ~ 2 480
Peak 7.943 6.227
2Mbps
Average 7.336 5415
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with maximum gain of 1.61 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the EUT
set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

i. Worst Axis Condition
The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it
was determined that Y orientation was worst-case orientation; therefore, all final radiated
testing was performed with the EUT in Y orientation.

ii. Foldable condition
The Fundamental of the EUT was investigated in four foldable conditions.
[Fold, Laptop(90degree)].

Fold

Laptop(90 degree)

Note : All radiated and power line conducted tests were performed attached with travel adapter
and earphone for the worst case condition mode.
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Power verification

The Output Power of all data rate are all investigated, the 500 kbps(37 pkt) and 2 Mbps(255 pkt)
ower is the worst case for symbol rate. All tests were performed in these two modes.

1Mbps 2Mbps
e 2440 7.536 s 2440 7.331
2480 5328
2402 4.968
1Mbps 2Mbps
e 2440 7515 g o 2440 7.336
2480 5.391
2402 5.186
Coded S=8
125 kbps 2440 7539
(37 pkt 2480 5,539
Coded 5o 2402 5.147
125 kbps 2440 7.505
(128 pkt)
2480 5.507
Coded 5o 2402 5217
500 kbps 2440 7.581
(37 pkt 2480 5,582
Coded 5o 2402 5.161
500 kbps 2440 7.531
(128 pkt)
2480 5.524
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37R32A00XADK3 N/A
Data Cable SAMSUNG EP-DW767JWE N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable BLE mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

&—{ 3m SAC
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6. MEASUREMENT METHOD

6 dB BW : KDB 558074 D01 v05r02, Section 8.2.

OUTPUT POWER : KDB 558074 D01 v05r02, Section 8.3.1.1

POWER SPECTRAL DENSITY : KDB 558074 D01 v05r02, Section 8.4.

Out-of-band Emissions (Conducted) : KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Non-restricted Bands: KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Restricted Bands : KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2022-08-19
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2022-08-13
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2022-08-13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022-07-27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022-08-15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022-07-27
Antenna, Horn, 18 GHz ETS 3117 00168717 2022-08-15
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022-08-04
Antenna, Horn, 40 GHz ETS 3116C 00168645 2021-10-02
Preamplifier ETS 3116C-PA 00168841 2021-08-06
Preamplifier, 1000 MHz Sonoma 310N 341282 2021-08-03
Preamplifier, 1000 MHz Sonoma 310N 351741 2021-08-03
Preamplifier, 1000 MHz Sonoma 310N 370599 2021-08-06
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 2021-08-03
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 2021-08-03
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 2021-08-04
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 2021-08-05
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 2021-08-05
Spectrum Analyzer, 43.5 GHz R&S FSw43 104089 2021-08-06
Average Power Sensor Agilent / HP u2000 MY54270007 2021-08-05
Attenuator PASTERNACK PE7087-10 A001 2021-08-03
Attenuator PASTERNACK PE7087-10 A008 2021-08-03
Attenuator PASTERNACK PE7004-10 2 2021-08-04
Attenuator PASTERNACK PE7087-10 A009 2021-08-03
EMI Test Receive, 40 GHz R&S ESU40 100439 2021-08-03
EMI Test Receive, 40 GHz R&S ESU40 100457 2021-08-03
EMI Test Receive, 3 GHz R&S ESR3 101832 2021-08-03
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2021-08-03
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2021-08-03
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 2021-08-04
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2021-08-03
High Pass Filter 3GHz Micro-Tronics HPM17543 015 2021-08-03
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2021-08-04
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2021-08-03
High Pass Filter 6GHz Micro-Tronics HPS17542 016 2021-08-03
High Pass Filter 6GHz Micro-Tronics HPS17542 021 2021-08-04
LISN R&S ENV-216 101837 2021-08-06
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 2021-10-02
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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8. TEST RESULTS SUMMARY

FCC Part . . Test
Section Test Description Test Limit Condition Test Result
1(2)%;‘)7 Occupied Bandwidth(6dB) > 500kHz PASS
2.1051, | Band Edge / Conducted
15.247(d) | Spurious Emission -20 dBc Conducted PASS
onducte
1(3)%;1)7 TX conducted output power <30dBm PASS
15.247(e) | PSD < 8 dBm/3kHz PASS
15.207(a) AC Power Line conducted Section 11 Power Line PASS
' emissions conducted
11%22%3 Radiated Spurious Emission < 54dBuV/m(Av) Radiated PASS
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9. ANTENNA PORT TEST RESULTS

9.1 ON TIME AND DUTY CYCLE
LIMITS
None; for reporting purposes only.
D | Duty Cycl 1
On time | Period uty cycle Duty Cycle uty Cycle 4
Mode X Correction Factor | Minimum VBW
[msec] [msec] 5 [%]
[Linear] [dB] [kHZz]
2 400 ~ 2 483.5 MHz Bands
500 kbps [37pkt] 1.065 1.875 0.568 56.800 2.46 0.939
2 Mbps [255pkt] 1.074 1.875 0.573 57.280 2.42 0.931
1%5|D'<h-. Ref 20.00 dBm
0 ]
Center 2.440000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 5.000 ms (20001 pts)
. N 1 —uﬂ'sms 6.65 dBm E— 7
SRR ]

Keysight Spectrum Anslyzer - SweptSA__
AL 5 0

500 kbps(37 pkt)

| B ~ #Avg Type: RMS

PHO: Fast —+—

-
IFGain:Low #Aten: 30 dB

10 d2idiv__Ref 20.00 dBm
Log
¢ ¢
Center 2.440000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 5.000 ms (20001 pts)
G sl FUKCTION VALUE 3
1 N t 1.876 ms 6.68 dBm
2 A1 t (a) 1074 ms (A) 0.34dB
A1 t (a4 1876 ms (A) -0.45 dB
4
5
6
7
8
9
10
1
156

2 Mbps(255 pkt)
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9.2.

LIMITS

FCC §15.247 (a) (2)

RSS-247 5.2 (a)

6 dB BANDWIDTH

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS

9.2.1. 500 kbps

Channel Frequency 6 dB Bandwidth | Minumun Limit
[MHz] [kHZz] [kHZz]
Low 2402 662.9 500.0
Mid 2440 659.0 500.0
High 2480 658.2 500.0
Worst 658.2 500.0
9.2.2. 2 Mbps
Channel Frequency 6 dB Bandwidth | Minumun Limit
[MHz] [kHZz] [kHZz]
Low 2402 1149.0 500.0
Mid 2440 1138.0 500.0
High 2480 1129.0 500.0
Worst 1129.0 500.0
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9.2.3.6 dB BANDWIDTH PLOTS

500 kbps / 6 dB Bandwidth

2 Mbps / 6 dB Bandwidth

Low Channel

Feyaight Spectrum Anshas: - Occupied B
L

#FGainLow

Low Channel

 Genter Freq: 2432000000 GHz
v Trig: Free Run

#Anen: 30 dB

AvglHold:>1001100

e
ox7 121
Radio Std: None

Radio Device: BTS

Keysight Spectrum Analyae: - Occupeed B
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9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1 utilizing spectrum
analyzer.

RESULTS

9.3.1. 500 kbps

Channel Frequency Peak Power Limit Margin
[MHz] [dBm] [dBm] [dB]
Low 2402 5.513 30.000 -24.487
Mid 2440 7.840 30.000 -22.160
High 2480 5.848 30.000 -24.152
Worst 7.840 30.000 -22.160
9.3.2. 2 Mbps
Channel Frequency Peak Power Limit Margin
[MHz] [dBm] [dBm] [dB]
Low 2402 5.548 30.000 -24.452
Mid 2440 7.943 30.000 -22.057
High 2480 5.930 30.000 -24.070
Worst 7.943 30.000 -22.057
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9.3.3. PEAK POWER PLOTS
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RL W 1500 OC | CORREC SENSE T AGHAITD | e L W 1500 DC | CORREC SENEE T TGN AT | 1052
‘ #Avg Type: RMS | #Avg Type: RMS
PWO Fust = Trig: FreeRun AvglHold: 100100 PROFast -»- Trig: FreeRun AvglHold: 100100
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DATE: 2021-06-14

9.4. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.
The cable assembly insertion loss and duty cycle correction factor were entered as an offset in

the power meter to allow for direct reading of power.

RESULTS

9.4.1. 500 kbps

Channel Frequency AV power AV power
[MHz] [dBm] [mW]
Low 2402 5.217 3.325
Middle 2440 7.581 5.729
High 2480 5.582 3.616
9.4.2. 2 Mbps
Channel Frequency AV power AV power
[MHz] [dBm] [mW]
Low 2402 4.968 3.139
Middle 2440 7.336 5.415
High 2480 5.391 3.460
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9.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)

RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS

9.5.1. 500 kbps

Frequency PSD Limit Margin
Channel
[MHz] [dBm/3kHz] [dBm/3kHz] [dB]
Low 2402 -1.39 8.00 -9.39
Mid 2440 1.10 8.00 -6.90
High 2 480 -0.89 8.00 -8.89
9.5.2. 2Mbps
Frequency PSD Limit Margin
Channel
[MHz] [dBm/3kHz] [dBm/3kHz] [dB]
Low 2402 -14.24 8.00 -22.24
Mid 2440 -11.73 8.00 -19.73
High 2480 -13.70 8.00 -21.70
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9.5.3. PSD TEST PLOTS
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2 Mbps
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9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of a peak measurement.
Therefore, spurious emissions are required to be 20 dBc.

RESULTS
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FCC ID: ASLNP545XLA

9.6.1. 500 kbps
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9.6.2. 2Mbps
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10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and 815.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restriced bandedge, Final detection of spurious harmonic emissions)Duty cycle
factor = 10 log (1/x). For this sample: For 500 kbps, DCF = 10log(1/0.5680)=2.456 dB
(Spectrum Analyzer round it up to 2.46 dB) and for 2 Mbps, DCF = 10log(1/0.5728)=2.419 dB
(Spectrum Analyzer round it up to 2.42 dB).

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. 500 kbps

BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULT

~UL SUWON Lob Chomber |

2021 Moy 4 14126157

12

Restricted Bondedge

Project Number:4789893923
Client:Samsung

Config:EUT / AC Adopter
Mods : ELE_BE_H_2482_5A0k

""" Tested by: 19568 /

AC 128 U, 6@ Hz

CdBul/m) Horizantal

35
2. 31 18 SMHz/ 2.415
Frequency (GHz)
Range (Grz) RN Fef/attn Dat/fvg Hode Soeep Ptz fups/fode Position Range (6z) (=) Ref/fttn  Det/fvg Hodk Susep Pz Fups/fode Pozition
1:2:31-2.418 IHC-6dE) /M 1125 PEK/LogPur-Video  ImsecCuta) 8831 MM 18 dege 59 cx i MGG/ 112/8 ER/Far P (R . s T 19 dege 89 en
Wieter Corected
Frequency Margin PK Margin Azimuth Height
Marker e Resing Det 3117_00168717 10dB_ATT[dB] oC Corr (48) Sy Average Limit (dBuvim) fis Peak Limit (dBuVim) b pe o Polariy
+2.39 72 Pk 256 0 7.92 74 -26.08 99
+2.31336 .06 Pk 257 0 1.96 - - 74 22.04 99
7239 .05 RMS 256 246 171 54 -12.29 - - 99
*2.36579 34 RMS 255 2.46 2.66 54 1134 99

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

VERTICAL RESULT

LUl SUWON Lab Chamber |
-

2821 May 4 14:15:59

Restricted Bandedge
115 Froject Number:4785893923
""" Client:Samsun
9
Config:EUT / AC Adopter
. Mod=:ELE_BE_U_2482_5@dk
185 Tested by: 19568 / AC 128 U, 6@ Hz
95 O S S SO S S R 11 SO S
B e 000000 RN O S
5
C
E
> 75
E
>
3 B5l-
2 65
o
Average Limi Bulyml H |
lil:) H : S i ...................
PPIFRIT S PITR® ST O ANID Ll Ll bk A b g b m mc‘\l’ h‘”d MW*W
45 4 3
o L=
35
2.3 T3, SMH=/ 2. 415
Freguency (GHz)
Range (6riz) REUABM Faf/tin  Det/fvg Mode Suoep Pie  f5ups/fode Position Range (Giz) FEAWUB Ref/fiin  Det/fvg Hode Sueep Pis  Fups/Mode  Position
e Sorecied
Marker Freguency 7553?;)9 ot s117_ootsenr 1008_ATTIOE) oc corr (48) ;‘ZQZV?;Z) Average Limi @8uvim) Margn Peak Linit (@Buvim) Py | Adnun | ooy
*2.39 42.04 Pk .8 -25.1 0 .2 - - 74 -25.76 4 100 v
*2.36261 46.12 Pk 7 -25.1 0 .2 - - 74 -21.78 4 100 \
*2.39 33.07 RMS .8 -25. 2.46 T 54 -12.27 - - 4 100 V.
*2.36577 33.58 RMS 7 -25. 2.46 . 2: 54 -11.76 4 100 V.

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789893923-E7V1 DATE: 2021-06-14

FCC ID: ASLNP545XLA
BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULT

2821 May 4 15:83:57

UL SUWON Lab Chamber |

125 - ; :
: : : i Restricted Bandedge
Praject Number:4789893923
115 O ent s Sameung
Config:EUT / AC Adopter
. Mod=:BLE_BE_H_2486_500k
185 : ; o Tested by 19568 / AC 128 U, 6@ Hz
950 -
3 |
£ 85 !
5 |
E
z ! \
g 75 ’»
Iy I
< |
_I_If 55 ..... ‘ \ ...........
@
o
S j | | Averoge Limit (dBuU/m) i
- | T ; ;
45 3 4

35}
2.46 18 3MHz/ 2.563
Frequency (GHz)
Range (6Fz) REUAEN Ref/attn  Dat/ivy otk Suoep Pte  fupc/fods  Fosition Farge (Efiz) [ Red/fttn  Det/ivg fiods Susep Fls  Fupsifode FPosition
1:2.46-2.563 1M(-5dB)/3H ns PERK/LogPur-lides  JSmeecCPuto) BBB1  MAXH 333 degs 162 <f 4 M d U] nas ER/Par FvgCRM e O 18474, g 162
Vieter Cormecied
Frequency e ¢ verage Limit (80 Margin it PK Margin Azimuth Height }
Marker e Resing Det 3117_00168717 10d8_ATTIdE] oC Cor (d8) faimg Average Limit (dBuVim) o Peak Limit (dBuVim) et e tean Polaity
1 *2.48351 42.6 Pk 32 25, 0 49.3 - - 74 247 333 162
2 *2.48539 46.04 Pk 32 -25. 0 52.84 - - 74 -21.16 333 162
3 *2.48351 32.81 RMS 32 -25. 2.46 41.97 54 -12.03 - - 333 162
4 256164 3335 RMS 32.1 25, 2.46 22.81 54 1119 333 162

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

VERTICAL RESULT

| 5 SUWON Lab Chamber | 2021 Moy 4 14:52:83
2
Restricted Bondedge
. Praject Number:4785893923
Sy Client:Samsung
Config:EUT / AC Adopter
. Mode:ELE BE_U_2488_5BBk
185 Tested by: 19568 / AC 128 U, 6@ Hz
95 .. S S
R =1 USSR NSRS S NS SO SN NSO U SS SENS SO SO S
5
L
5
= 75
£
i}
o J Y- PN A N N N S SN S S S S S
2 65
il
{ il | Averoge Limit CdBuU/m _
55 2
h 2 " J
Ty i TN A " e 4 L i " hadiih il ikl iy il e
ko s s sl L At b e o AN it " b o
45 ey 4
& ol
35
2.46 18, 3MH=z/ 2.563
Frequency (GHz)
Renge (GFz) FEW/BN Fef/Attn  Dst/Avg fode Sueep Ftz  Swpe/fods  Position Range (EHz) FEA/UEH Ref/Aitn  Det/Avg fods Susep Fis  Fsups/Mode  Position
T Soreced
Marker Freguency Rezang ot a117_oousen7 1008_ATTIOE) oc Corr (48) g‘géi?l‘n}‘ Averae Lini (6Buvim) Magin Peak Limi (d3uvim) Pruaan | A | OO | gy
*2.48351 Pk 2 -25. 0 49.51 74 -24.49 \
251777 Pk 2 -25.. 0 53.11 - - 74 -20.89 i
*2.48351 . RMS 2 -25.; 2.46 41.97 54 -12.03 - - Vv
2.5548 33.5 RMS 1 -25. 2.46 42.96 54 -11.04 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789893923-E7V1 DATE: 2021-06-14
FCC ID: ASLNP545XLA

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

II,‘UL SULON Lab Chamber 2 2821 Moy 6 16:41:53
N Radioted Emissions 3-Meters
- 47858939
188 4739893923
uT Adopter
Mode :ELE_HERM_24B2 SGBK
98 i Tested by: 19227 / RC 128 U, 68 Hz
38|
I
78
I
£ 6@
3 9 ' e
& 3
o E =
- I
rlﬂ\“M i
M
-~
3nm
26
S — - - = s
Frequancy (GHz)
Tangs CGHo [ el /At Dal/frg tode e Fio g Mok oz Lo | e (G [ Fief/Attn et /Ay fode Seeep iz Fowpeitoos  Fosition
II,‘UL SULON Lab Chamber 2 2821 Moy 6 16:41:53
N Rod icted Emissions 3-Meters
& Number 47858939
108 _Hum 4780893923
Adopter
i=:ELE_HARM_24B2_500)
98 Tested by: 19227 / RC 128 U, 68 Hz
al
7 78
o
- (a15]
2 98
B | 4 a
4@t - I 7 g
z s -
3nm
L
- - I - - TTie T~ — s
Frequency (GHz
Fange (6Fe) [y Fef/Ailn  Det/ieg fode Sucep Fis  A5upsiMods  Fouibion | Forme (Bzl [Ty Fef/fttn Dt /feg fode Sucap Fix  Toups/Mode  Position

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Frequenc Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
(gHZ) y R(g;ﬁl\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) gg:e\/r:g) ( nguV/m) (ng) @Buvim) (dg) (Degs) (cr?‘) Polarity

*4.80276 36.69 PK2 34.1 -27.7 0 43.09 - - 74 -30.91 360 100 H
* 4.80398 36.35 PK2 34.1 -27.7 0 42.75 - - 74 -31.25 360 100 \
7.20643 35.18 PK2 36.2 -24.9 0 46.48 - - 74 -27.52 360 100 H
7.20467 35.38 PK2 36.2 -25 0 46.58 - - 74 -27.42 360 100 \
9.60974 32.7 PK2 37 -20.8 0 48.9 - - 74 -25.1 360 100 H
9.60836 33.83 PK2 37 -20.8 0 50.03 - - 74 -23.97 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

izomte |

T

1"

,‘UL SULION Lok Chamber 2

MID CHANNEL RESULTS

liated Em

T/ A

fdopter

LE_HARM_2448_50Bk
ested by: 19568

ZA21 Moy

/ AC 128 U, 88 Hz

6 17:41:3

(dBul/m) Usrtical

2a
EE— S = —_———— e —— —_s
Fangs GG [T Rel/Aitn  Dalifg Hods Sweep Pia  AopaMode  Position | Ramge (6o AEWED Ff/fttn  Detifvg fode Seeep Pla Foptode  FPamition |
| 1Ll _SUUON Lab Chamber_ 2 6  17:41:36
- ssions 3-Meter
- 47898939
188 . 4789893923
ut / Adopter
M LE_HARM_2448_508k
el T 19568 / AC 128 U, 6@ Hz
16
78
68
58
4
48 PR = E
o o
3R
2a
EE— S = —_———— e —— —_s
requancy (GHz)
Reonge CGHz) [y Fef/ttn Dot/ Hode Sweep Fin  ASpsMode  Fosition | Range (BRz) BB Fef /fttn Det/ieg Hode Sueep ¥

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected . . . N .

e | v | ow | S0 | o | occorn | mmam | getm | Ve | Gimo | e | eme || o
*4.88793 36.95 PK2 34.1 -27.5 0 43.55 - - 74 -30.45 1 141 H
* 4.88004 25.57 MAv1 34.1 -27.6 2.46 34.53 54 -19.47 - - 1 141 H

*4.8794 39.55 PK2 34.1 -27.7 0 45.95 - - 74 -28.05 266 280 \
* 4.88037 30.36 MAv1 34.1 -27.6 2.46 39.32 54 -14.68 - - 266 280 \
*5.40039 40.16 PK2 34.6 -27.5 0 47.26 - - 74 -26.74 360 100 H
*5.39971 37.84 PK2 345 -27.5 0 44.84 74 -29.16 360 100 \
*7.32198 34.45 PK2 36.1 -24.6 0 45.95 74 -28.05 360 100 H
*7.31884 35.55 PK2 36.1 -24.6 0 47.05 74 -26.95 360 100 \

9.7586 33 PK2 37.2 -20.5 0 49.7 74 -24.3 360 100 H

9.76122 32.07 PK2 37.2 -20.5 0 48.77 74 -25.23 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4789893923-E7V1 DATE: 2021-06-14
FCC ID: ASLNP545XLA

HIGH CHANNEL RESULTS

II,‘I_IL SULION Lok Chamber 2 2821 Moy 6 19:11
- lioted Emissions 3-Meters
188 39893923
Adopter
38 _508k
98 AC 120 U, 68 Hz
38|
3
7@
5
i

£ 6@

28
- - - - The - — 18
Fange (GHo) [ Fiel/Atkn  Dei/Frg Made e Fia  ApeMoce  Foribion | Ramge (G e Ref /At Detieg Mude Seep Pia  Faptoc Poribion |
| 1Ll _SUUON Lab Chamber_ 2 6 19:11:37
188
Lz
16
7 78
H
- 60
2 98
B | 2 4 &
48| &g e a
a
k2]
28
- - - - The - — 18
requancy (GHz)
Reonge CGHz) [y Fef/ttn Dot/ Hode Sweep Fin  ASpsMode  Fosition | Range (BRz) BB Fef /fttn Det/ieg Hode Sueep Fen

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected . . . N .

e | v | x| 0S| e | occorn | mmam | getm | Ve | fmimo | e | eme || o
* 4.95965 39.12 PK2 34.1 -26.8 0 46.42 - - 74 -27.58 18 302 H
*4.96033 29.15 MAv1 34.1 -26.8 2.46 38.91 54 -15.09 - - 18 302 H
* 4.95952 40.48 PK2 34.1 -26.8 0 47.78 - - 74 -26.22 264 258 \

*4.9603 31.35 MAv1 34.1 -26.8 2.46 41.11 54 -12.89 - - 264 258 \
*5.40024 40.2 PK2 34.6 -27.5 0 47.3 - - 74 -26.7 360 100 H
*5.40036 36.82 PK2 34.6 -27.5 0 43.92 - - 74 -30.08 360 100 \
*7.43894 34.59 PK2 36 -23.7 0 46.89 - - 74 -27.11 360 100 H
*7.43998 34.23 PK2 36 -23.7 0 46.53 - - 74 -27.47 360 100 \

9.91926 31.99 PK2 374 -20.4 0 48.99 - - 74 -25.01 360 100 H

9.92218 31.89 PK2 374 -20.3 0 48.99 - - 74 -25.01 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4789893923-E7V1

FCC ID: ASLNP545XLA

DATE: 2021-06-14

10.2.2.

2Mbps

BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULT

| 5Ll _SUMON Lab Chomber | 2021 Moy 4 15:36:52
2
Restricted Bandedge
FPraoject Number:4785893923
115 Client:Somsung
Config:EUT / AC Adopter
. Mode BLE_BE_H_2482_2M
185 Tested by: 19568 / AC 128 U, 6@ Hz
95 S S S S FOS Fo T R
- IN
g A\
2 85 |
@ |
(9
a
g
&
3
3
@
Tf

4. 5MHz/ 2

Frequency (GHz)

Range (Griz) REUAEM Faf/tin  Det/fvg Hode Sucep Pie  f5ups/fode Position Range (Giz) FEAWUBI Ref/fiin  Det/fvg Hode Sueep Pis  FupsMode  Position

1:2231-2.41 1H(-6dB) /M ns PERK/LogPur-lides  JSmeecCPuto) BBB1  MAXH 21 dege 188 cof k| M d iH N8 ER/Far FvglRM! e CF || 18ATA. dege 108

Trace Markers

Marker roquercy T::éev') pet 311700168717 1008_ATTE] oC Corr (@8) ?;:LZJET Average Limit (@Buvim) Vargn peak Limit (@B0vim) K Margn Aam e ol
1 2.39 40.86 Pk 31.8 -25.6 0 47.06 74 -26.94 21 100 H
2 2.38744 45.85 Pk 31.8 -25.5 0 52.15 - - 74 -21.85 21 100 H
3 2.39 32.7 RMS 31.8 -25.6 2.42 41.32 54 -12.68 - - 21 100 H
4 *2.38531 33.61 RMS 31.8 -25.6 242 42.23 54 -11.77 21 100 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789893923-E7V1 DATE: 2021-06-14
FCC ID: ASLNP545XLA

VERTICAL RESULT

LUl SUWON Lab Chamber | 2821 May 4 15:47:26
s - - -

Restricted Bandedge

FPraoject Number:4785893923

115 Client:Somsung

Config:EUT / AC Adopter

Mode BLE_BE_U_24B2_2M

- M .
185 Tested by: 19568 / AC 128 U, 6@ Hz
95 #0000 0000 N S i S S
T OSSOSO SRS 60000600000 0000000006680 0000066000060 0000000 0000060000000 000N 606U SOSSSSSSS O0 A SS
5
C
E
> 75
E
>
3 B5l-
2 65
o
Average Limit Buly¥m2 | 3
l-'/l—j i rrosee e
\
J
TR AR TET AN TR NR PV RR T PR o Tl NPT ik bbbkl ._‘Lm il LT RR
; ;
45 4 4
S o
35
2.3 T8 SMH=z/ 2. 415
Freguency (GHz)
Range (6riz) REUABM Faf/tin  Det/fvg Mode Suoep Pie  f5ups/fode Position Range (Giz) FEAWUB Ref/fiin  Det/fvg Hode Sueep Pis  Fups/Mode  Position
e Sorecied
Marker Freguency ngg?v;)g ot s117_ootsenr 1008_ATTIOE) oc corr (48) ;‘ZQZV?;}) Average Lini @8uvim) Margin Peak Linit (@Buvim) Pian | pdma |G oy
*2.39 42.63 Pk .8 -25.6 0 .83 - - 74 -25.17 4 03 i
*2.34731 45.54 Pk 7 -25.7 0 .54 - - 74 -22.46 4 03 Vv
*2.39 32.92 RMS .8 -25.6 242 .54 54 -12.46 - - 4 03 \
*2.37771 33.67 RMS .8 -25.6 242 .29 54 -11.71 4 03 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULT

| UL SUMON Lab Chember | 2021 Moy 4 15:18:18
25
Restricted Bandedge
FPraoject Number:4785893923
115 Client:Somsung
Config:EUT / AC Adopter
. Mode ' BLE_BE_H_2488_2M
185 Tested by: 19568 / AC 128 U, 6@ Hz

CdBull/m) Horizontal

35/
2.46 18 3MHz/ 2.563
Frequency (GHz)
fange (623 REUABU Rei/attn  Datifug Mods Sweep Pte fups/fode Fosition Fange () [ Ref/Altn  Detifvg Hods Susep Pls  Fupsiode Position
1:2.46-2.563 THC-6dB) /30 ns PERK/LogPur-lides  JSmeecCPuto) BBB1  MAXH 332 degs 163 < 4 M d 0 N2/8 ER/Par FvgCRM e (A 18874, 5 |
Viter Corected
arer e | e ou p— 1o00_ATTIOR) oc Cor (@) il Margn es Limt 6Bavim) PRl | A | oo gy
1 248351 42.5 Pk 2 25 0 49.2 - - 74 248 332 63
2 2.55016 45.18 Pk 32.1 -25. 0 52.08 - - 74 -21.92 332 63
3 *2.48351 33.09 RMS 2 -25. 242 42.21 54 -11.79 - - 332 63
4 +2.49238 33.65 RMS 2 25. 2.42 42.87 54 1113 332 63

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789893923-E7V1 DATE: 2021-06-14
FCC ID: ASLNP545XLA

VERTICAL RESULT

| 25Ul SUWON Lab Chamber | 2021 Moy 9 15:26:49
[ n H H
Restricted Bandedge
FPraoject Number:4789893923
1150 Z
Client:Samsung
Config:EUT / AC Adopter
. Mod=:ELE_BE_U_2488_2M
185 Tested by: 19568 / AC 128 U, 6@ Hz
95 5 - R S SO S S
g e S | T T T
5
C
E
> 75
£
>
3 B5l-
2 65
o
fAverage Limit (dBuU/m) .
550 ! 3 e SO SO SROIPe e emreetceace b cmentt e ceceecenea beonnent e e ecene e racenons et s aeacenseasacnen s sas desacaseasacmrrsassasacsas
i il
Ll it okl Al e TTTI ' i
i M | VTR TR RN gl e T e T b
45 g i i § i § 4
o o
35
2.46 T8, 3NMH=/ 7.563
Freguency (GHz)
Range (GHz) REUABM Faf/tin  Det/fvg Mode Suoep Pie  f5ups/fode Position Range (Biz) FEAWUB Ref/fiin  Det/fvg Hode Sueep Pis  FupsMode  Position
T Sorecied
Marker Freguency Tdaév)g ot s117_ootsen7 1008_ATTIOE) oc Corr (48) ;“!;V?,‘n'}) Average Lini (@8uvim) Margin Peak Linit (@Buvim) Pian | pdma |G oy
*2.48351 42.05 Pk 2 -25.; 0 .75 - - 74 -25.25 200 0 i
251547 46.67 Pk 2 -25.. 0 .47 - - 74 -20.53 200 0f Vv
*2.48351 32.94 RMS 2 -25. 242 .06 54 -11.94 - - 200 0t \
2.56238 33.45 RMS 32.1 -25. 242 .87 54 -11.13 - - 200 0t \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789893923-E7V1 DATE: 2021-06-14
FCC ID: ASLNP545XLA

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

II,‘UL SULON Lab Chamber 2 2821 Moy 6 19:858: 26
b Radioted Emissions 3-Meters
108 4780893923
Adopter
_ _24B2_2M
el f Tested by 19568 / RC 128 U, 68 Hz
38|
I
78
I
T
v
M 3
E -
4n -
k)
L
- - - - - T — s
requency (GHz
Fonge (G2 [ Fel/ttn  Tet/feg Hode Swep Fio Toups ok Fosition | fage (600 R Fisf/ttn Dot/ Hode Sasep P ToumMode  Fosition
II,‘UL SULON Lab Chamber 2 2821 Moy 6 19:858: 26
b Radioted Emissions 3-Meters
108 4780893923
Adopter
N 4p2_2M
el Tested by 19568 / RC 128 U, 68 Hz
38|
3 7@
i
> 60
3 5@
- 4
a S =) o
= o
k)
L
- - - - - T — s
requency (GHz
Fonge Gz FERAED Fel/tin  Tet/feg Hode Swep Fio  ¥5psMode  Fosition | Fage (BHo) FEWE Fisf/ttn Dot/ Hode Sasep P VoupMose  Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fr?g:lezr;cy R(sgs,\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) Sg:e‘/,:g) a‘g;ublm M(adng;n r:;:\b;:‘)‘ M(irg)m A(zDue“gus[)h !—::lr?‘;“ Polarity
*4.80386 36.65 PK2 34.1 -27.7 0 43.05 - - 74 -30.95 360 100 H
*4.80274 36.44 PK2 34.1 -27.7 0 42.84 - - 74 -31.16 360 100 4
7.20781 34.69 PK2 36.2 -24.9 0 45.99 - - 74 -28.01 360 100 H
7.20706 35.97 PK2 36.2 -24.9 0 47.27 - - 74 -26.73 360 100 \
9.60791 32.68 PK2 37 -20.9 0 48.78 - - 74 -25.22 360 100 H
9.60733 32.65 PK2 37 -20.9 0 48.75 - - 74 -25.25 360 100 4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

MID CHANNEL RESULTS

gL SUNON Lob Chonber 2 2821 Moy 18 @2:46:31
Rodiated Emiz=zians 3-Meters
, ; Project Number :4789893923
R I » v itwiwa
‘ Conf ig EUT dopter
. Vode : BLE_HARM_2448_2M
Q] o] Togtad oD 1B5EB £ AC 128 U, 63 He
El
£ 7p
; 2
2 &8

268
18
Freguency (GHz)
?tr:_w TGHz) FRIARY ?cF'inn Tat/hvg Fode Smep Pia I.S_-p-'bde Pasition Pr’_wl [ FENAR Rel/fitn  Dei/bvg Mode Gemp Pia |;,;! Wode  Poaiiion
{1 UL _SUMON Lob Chonber 2 2821 Moy 1@ B2:46:31
Rodiated Emissions 3-Meters
I Project Number:4783893823
Client:Samsung
Config:EUT / AC
Mode  BLE_HARM_244
98 Tested by: 19568
80
oA
2 4 >
] & i
3@l
26}
Ta 18
Freguency (GHz)
T @ WAEN  el/Atn Taiie ol Sew  Fo Taplik Faitin e GET WU el Dol ok Ser P Tk Fallim

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter

Corrected

F'fg‘:i’;” R:g_zsu\?)g Det 1170016872 3GHz_HP[dB] DC Corr (dB) Reading Q’BQU\L,';:‘A; N:?;S)m ngt\k)rmn;l M(:E;n /?Sre"g”;)h Hé',a;“ Polarity
*4.87917 33.43 PK2 341 -27.7 0 39.83 - - 74 -34.17 65 129 H
*4.87927 26.78 MAv1 341 -27.7 2.42 35.6 54 -18.4 - - 65 129 H
*4.88013 38 PK2 341 -27.6 0 44.5 - - 74 -29.5 189 311 \
*4.87913 26.11 MAv1 341 -27.7 2.42 34.93 54 -19.07 - - 189 311 \
*7.32169 35.66 PK2 36.1 -24.6 0 47.16 - - 74 -26.84 360 100 H
*7.32147 36.07 PK2 36.1 -24.6 0 47.57 74 -26.43 360 100 \

9.75798 33.21 PK2 37.2 -20.5 0 49.91 74 -24.09 360 100 H

9.75879 32.64 PK2 37.2 -20.5 0 49.34 74 -24.66 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

HIGH CHANNEL RESULTS

gL SUNON Lob Chonber 2 2821 Moy 18 @4:83:36
Rodiated Emiz=zians 3-Meters
, ; Project Number :4789893923
B e I» v ityiwa
‘ Conf ig EUT dopter
] Mode :ELE_HARM_2488_2M
Q] o] Tog a5 1B5EB 4 AC 128 U, 63 He
El
£ 7p
; 2
2 &8

268
a 18
Freguency (GHz)
Fonge 1GHa) TG FefBin ekl leck oy oo Wopaids Pasition | e (61 PR Tal/fitn  Dai/fog Mode e Ti Bl Fallio
{1 UL _SUMON Lob Chonber 2 2021 Moy 1@ 84:83:36
Rodiated Emissions 3-Meters
, Project Number:4789893523
29 Client :Somsung
Config:EUT / AC
Vode : BLE_HARM_2
98 Tested by: 19568
20 H
2 =
g 4 Gl
& :
3@;-
26}
Ta 18
Freguency (GHz)
T @ WAEN  el/Atn Taiie ol Sew  Fo Taplik Faitin e GET WU el Dol ok Ser P Tk Fallim

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected - - - - -
F'fg‘:i’;” R:g_zsu\?)g Det 31170016872 | 3GHz_HP(dB] DC Corr (dB) Reading a‘égubm; M(:E;n ngt\w:)“ M(:E;n ‘?SQ‘;;)“ Hé',a;“ Polarity
*4.95913 39.35 PK2 34.1 -26.8 0 46.65 - - 74 -27.35 357 180 H
*4.96109 27.71 MAv1 34.1 -26.8 2.42 37.43 54 -16.57 - - 357 180 H
* 4.95891 41.23 PK2 34.1 -26.8 0 48.53 - - 74 -25.47 257 300 \
*4.96093 31.35 MAv1 34.1 -26.8 2.42 41.07 54 -12.93 - - 257 300 \
* 7.43826 35.3 PK2 36 -23.6 0 47.7 - - 74 -26.3 360 100 H
*7.43929 35.01 PK2 36 -23.8 0 47.21 74 -26.79 360 100 \
9.91932 32.61 PK2 374 -20.4 0 49.61 74 -24.39 360 100 H
9.92138 32.36 PK2 37.4 -20.3 0 49.46 74 -24.54 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

10.3.

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

WORST CASE BELOW 1 GHZ

qebl SUWON Lab Chomber 2

@
5]}

zontal
n
(5}

ioted Emizsions —
Number : 4789833923

ient:Somsung
Config:EUT / AC
1n-|= FFIn

2021 Moy 18
3 Meters

, BB Hz

19:24:47

CdBul/m]) Hor

.— \
I "r RN *LMWMLJ‘“I\]K WMM"“ A“U’V/

68

3a 1808
Freguency (MHz)

s 63 MR G e T e (e | e 0 TR R/ Detiavg e ETT ok Fasition
qebl SUMON Lak Chember 2 2021 Moy 18 19:24:47
o Rodioted Emissions - 3 Meters
ac Praject Number: 4783853523
85
75 , 68 Hz

25 "l ‘:"
15| e, 'I*‘L‘Ll hulu"
36 L] THan
Frequency (MHz
Fnga O3 AR Faf /At Daiing ode Senap Fio dpios  Foaition | Fage Faf/ittn  Detiing Hoda BT  Fpios Faitie |
Below 1GHz Data
Meter Corrected o . . .
Marker F'eh‘j]‘:f"cy Reading Det VULB9163_749 Below_1G[dB] Reading %’;k\';'/'““ Mﬁg"” Ag'““‘h Height Polarity
(MHz) (dBuv) (dBuv/m) (dBuVv/m) (dB) (Degs) (cm)
1 69.188 40.14 Pk 15.6 -31.6 24.14 40 -15.86 0-360 300 H
2 160.95 48.76 Pk 14.3 -31 32.06 43.52 -11.46 0-360 200 H
3 344.086 35.81 Pk 20.6 -30.1 26.31 46.02 -19.71 0-360 100 H
4 59.488 45.25 Pk 18.6 -31.7 32.15 40 -7.85 0-360 100 \Y
5 *109.734 42.69 Pk 17 -31.3 28.39 43.52 -15.13 0-360 300 \
6 336.52 36.02 Pk 20.3 -30.2 26.12 46.02 -19.9 0-360 200 \

- indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
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REPORT NO: 4789893923-E7V1 DATE: 2021-06-14
FCC ID: ASLNP545XLA

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Fregquency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 6t 56 560 to 46
0.5-5 56 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

11.1.1.

AC Power Line

LINE 1 RESULTS

WHHUL SULON Lok AC Shield Room 2821 May 11 a1:47: 28
Conducted RFI Uoltaoge
Project No:4789853523
98 Cliemt Noms Samsung
Config:EUT / AC Adapter
Mode:AC_Line BLE
80 Test by 22943 / AC 128 U, 6@ Hz
79
O -
O - —
'é (]| SO SO SO N NTTY M T THT SIS S S —
£ .
5 5@ 3
- P
E |
E_E 4P é, - - iy g -
® Nl A T T T AR
38 “D' H L il'v‘;‘r“lﬂl'ih‘!rlHW*“N& i
2 il Lo
et it A bk
H | ‘:‘l,‘ | . . i\ ! ll\]‘h’” V{,IM
- T i
'n‘“'f
15 1) 3
Frequency (MHz)
Fonge (HHz) N Raf/ittn  Det/ivg hode Susep Pie Fowperfode  Lubol Flonge (W) FBUABU Ref/éttn  Dot/fieg Mods Sucep Pite  Supsitode Lasel
Trace Markers
Range 1: Phase L1 .15 - 30MHz
i CFR 47 CFR 47
Frequency Meter 101836 Wit g piog  COMected  LCopART  Margin | FCCPART  Margin
Marker (MH?2) Reading  Det h S(dB) Reading  5'cjacs 8 (dB) 15 Class B (dB)
(dBuv) EX_L1[dB] (dB(uVolts)) op Y
1 .159 27.19 Pk 9.9 A 37.19 65.52 -28.33 - -
2 .18 12.68 Av 10 2 22.88 - - 54.49 -31.61
3 .435 37.63 Pk 9.9 2 47.73 57.16 -9.43 - -
4 447 21.87 Av 9.9 2 31.97 - - 46.93 -14.96
5 1.128 25.93 Pk 9.8 .3 36.03 56 -19.97 - -
6 1.128 10.5 Av 9.8 .3 20.6 - - 46 -25.4
7 3.228 26.59 Pk 9.8 .3 36.69 56 -19.31 - -
8 3.21 10.97 Av 9.8 .3 21.07 - - 46 -24.93
9 9.432 28.52 Pk 9.9 4 38.82 60 -21.18 - -
10 9.438 12.23 Av 9.9 4 22.53 - - 50 -27.47
11 20.502 28.63 Pk 10.2 4 39.23 60 -20.77 - -
12 20.505 16.89 Av 10.2 4 27.49 - - 50 -22.51
Pk - Peak detector
Av - Average detection
Quasi-Peak Emissions
Range 1: Phase L1 .15 - 30MHz
Frequency Meter 101836 Wit CABLELOs ~ comected  CFRATFCC ., CFRATFCC i
(MHz) Reading Det h EX_L1[dB] S(dB) Reading PART 15 (dB) PART 15 (dB)
(dBuV) — (dB(uVolts)) Class B QP Class B AV
43515 31.65 Qp 9.9 2 41.75 57.15 -15.4 - -

Qp - Quasi-Peak detector
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REPORT NO: 4789893923-E7V1
FCC ID: ASLNP545XLA

DATE: 2021-06-14

LINE 2 RESULTS

'\PIHUL SUWOMN Lak AC Shield Room 2821 May 11 @al:47.28
Conducted RFI Uoltage
o e
Config:EUT / AC Rdapter
Mode :AC_Line BLE
]| O O OROTNS:SUOSPRORNOL OO SUPRUPNS SUPRE:SRT SO SR SRS OSSR SO Test by 22943 / AC 128 U, 6@ Hz
78
2 a15] 7‘-1""'-7.,_,_7:' TFR47FCC PRRT 15 Crasi 8°0F
[ - i
ﬁ 5g
o 3 =
e TTS O N SR [,ﬁ’, .................................................................................................. i
e I w‘ﬁ| by B 21 ':j:J
ol | Y L "
T i P
zeph-h-4 LW ot ,,""J i 1 Wi ll’. ‘J‘ Ll — S
|0 [ I If | !
I W i J FRTIYPRFTAR
18-V bl SOOI, A BT R T T U T i St
S 1A P
s : f T2 34
Frequency (MHz)
FRange (HHz) REUBY Raf/Rttn  Dat/fvg Mook Susep Pte  ESwpe/Mode  Label ?urg:_egt] :BN{‘[IEt‘)._ ﬁe:ﬂ;f:ﬁttn B‘s}/ﬂ»g Hode U.Weﬁj E1;s I?frii':bds hrjsl |
Trace Markers
Range 2: Phase N .15 - 30MHz
CFR 47 CFR 47
Marker  Freduency R’Z';é?r:g et 101836 Wit  CABLELOS C;é:fia‘;d FCCPART  Margin  FCCPART  Margin
(MHz) (@BuY) h EX_N[dB] S(dB) (@B(wVoly) 15 ClassB (dB) 15 Class B (dB)
QP AV
13 .156 32.52 Pk 9.9 d 42.52 65.67 -23.15 - -
14 .156 15.05 Av 9.9 A 25.05 - - 55.67 -30.62
15 .456 33.31 Pk 9.9 2 43.41 56.77 -13.36 - -
16 .456 16.06 Av 9.9 2 26.16 - - 46.77 -20.61
17 1.119 19.71 Pk 9.8 3 29.81 56 -26.19 - -
18 1.11 2.4 Av 9.8 3 12.5 - - 46 -33.5
19 3.36 20.31 Pk 9.8 3 30.41 56 -25.59 - -
20 3.366 3.64 Av 9.8 3 13.74 - - 46 -32.26
21 9.558 24.16 Pk 9.9 4 34.46 60 -25.54 - -
22 9.555 11.23 Av 9.9 4 21.53 - - 50 -28.47
23 20.037 25.57 Pk 10.3 4 36.27 60 -23.73 - -
24 20.037 15.47 Av 10.3 4 26.17 - - 50 -23.83

Pk - Peak detector
Av - Average detection

END OF TEST REPORT
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